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Client : Project :

Supervision : Sample No.

Contractor : Type Loading: Pressure Load Cell []
Date : Modul's A: 02 B: 0.6
Location : Sample Type: Multi Stage

Compressive Strength & Deformability Modulus Test Results

Dimensions
Date of | Sample Area Vol Weight | Densitty [IMax Load| Corapresive Strength
Circle [~ Square [
Test No. | RO(em) | Ri(em) | h(em) | (em®) | (cm®) (g | (gvem®| (KN) (MPa)
800 700 500.0 1178.1 | 589048.6 8700 001 3506.09 29.76
Es 20% 1247.86 (MPa) Es 60% 901.53 (MPa) Y= 138488 X+ 053
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